CV1/CVv2/cCcV3/CV4/CVs




cvi/cv2/cv3/cva/cvs APTUKYIJIbl CV1/2
No. ‘ NAME Material ‘ QTY ‘ No. ‘ cvi/2-2T CV1/2-3T CV1/2-5T CV1/2-7T CV1/2-9T CVv1/2-12T CV1/2-15T CV1/2117T
1 |Casing (Kopnyc). SUS304 1 1 307611 30761 30761 307611 30761 307611 30761 30761
2 | Dust Proof cover (Mblne3alwutHas BTyKa). PE 2 2 * * * * * * * *
3 | O-Ring (CnnBHOW KNamnaH). di8*2,4 NBR 2 3 * * * * * * * *
4 | Drain valve assembly (YNnoTHUTENbHOE KOMbLLO). SUS304 1 4 * * * * * * * *
5 |Stud (LUnunbka). M12*105 | Chrome 4 5 * * * * * * * *
6 |O-Ring (YNNOTHUTENbHOE KOMbLLO KOpyca). d130*4 NBR 2 6 275932 275932 275932 275932 275932 275932 275932 *
7 |Outer Sleeve (Hapy>XHbl LUNMHAOP). SUS304 1 7 * * * * * * * *
8 |Locked Nut (CTonopHada ramka). M8 SUS304 1 8 * * * * * * * *
9 | Spring washer (Mpy>xMHHasa Wanba). $8 SUS304 1 9 * * * * * * * *
10 |Blade gland (BTynka). SUS304 1 10 * * * * * * * *
11 |Inlet Section (BxogHasa kamepa). SUS304 1 n 307612 307612 307612 307612 307612 307612 307612 307612
12 |Impeller (Pabouee koneco). SUS304 3 12 275998 275998 275998 275998 275998 275998 275998 275998
13 |Bearing set (KnpamMuyeckum nogwmnHmk). W7 1 13 276004 276004 276004 276004 276004 276004 276004 276004
14 |Short Axes (KopoTkas BTynka). L=6.7 SUS304 1 14 276005 276005 276005 276005 276005 276005 276005 276005
15 lal;ea :Ahmeqseec?(;‘jr;tog‘ujai Ejigz)gs (Kamepa c SUs304 | 1 | 15 276006 276006 276006 276006 276006 276006 276006 276006
16 |Short Axes (BTynka). L=26 SUS304 1 16 276007 276007 276007 276007 276007 276007 276007 276007
17 |Hydraulic Stack (KoMnnekT rugpasnmku). SUS304 1 17 276008 276008 276008 276008 276008 276008 276008 276008
18 |Outlet Section (BbinyckHow guddysop). SUS304 1 18 307613 307613 307613 307613 307613 307613 307613 307613
19 |Snap ring seat (Cenno CTOMOPHOro KosbLia). SUS304 1 19 276011 276011 276011 276011 276011 276011 276011 276011
20 |[Clasp (CTomopHOe KomMbLLO). SUS304 1 20 * * * * * * * *
21 |Elastic ring (YNnoTHUTENbHOE KOMbLO). SUS304 1 21 276012 276012 276012 276012 276012 276012 276012 276012
22 |Pump shaft (Ban Hacoca). 2Gr13 1 22 307614 276015 276016 276017 276019 276020 307615 276023
23 |Motor base (PoHapb Hacoca). HT200 1 23 * * * * * * * *
24 |Plain washer (Mnockag wan6a). 12 4 24 * * * * * * * *
25 |Hexagon Nut (Famnka). M12 4 25 * * * * * * * *
26 |Release valve (BbinyckHomM knanaH). SUS304 1 26 * * * * * * * *
27 |Mechanical Seal (TopueBoe ynnoTHeHwMe). NJIK12 (\:/32:_)(':)[ 1 27 276013 276013 276013 276013 276013 276013 276013 276013
28 |Hexagon bolt (BonT). M6*20 4 28 * * * * * * * *
29 |Protection cover (3aluMTHaa KpbiLKa). SUS304 2 29 307616/307617 * * * * * * *
30 |Bolt and washer assembly Screws (BonT 1 Lwan6a). M4*8 SUS304 4 30 * * * * * * * *
31 |Name Plate (MacnopTHaa Tabnuuka). Al 1 3] * * * * * * * *
32 | Plate rivets (3aknenku). 2.5 HG62 4 32 * * * * * * * *
33 | Cylindrical pin (LunuHopuyeckuin WitndT). ®6*25 SUS304 1 33 * * * * * * * *
34 |Coupling (CoegmHuTenbHaa MydTa). 1 34 * * * * * * * *
2c Eiﬁia?gassgzat) 'head cap screw (BUHT ME*25 4 25 % " " * * * * *
36 |Motor (OnekTpoaBuraTensn). 1 36 * * * * * * * *
motor bearing upper 307219 307219 307219 307219 307219 307219 307219 307219
motor bearing lower 307618 307618 307618 307618 307618 307618 307618 307618

* mo3mumu nof 3akas



CV1/CV2/CcV3/CV4 /[ CVs

~RVBRE=2g B2 &

o |88

B3

=38 =

a—
=3

T —
bl et

| ]
L

§

L s o | -~ |wws



CV1/CV2/CcV3/CV4 /[ CV5

APTUKYIJ1bl CV3

No. ‘ NAME Material ‘ QTY ‘ No. ‘ CV3-5T CV3-6T CV3-7T CV3-8T CV3-9T CV3-10T CV3-NT CV3-13T CV3-15T CV3-17T CV3-19T CV3-21T CV3-23T
1 |Casing (Kopnyc). SUS304 1 1 307611 30761 307611 30761 307611 307611 307611 30761 307611 30761 307611 307611 307611 307611
2 | Dust Proof cover ([Mbine3awmTHasa BTyNKa). PE 2 2 * * * * * * * * * * * * * *

3 | O-Ring (CnuBHOW KNamaH). di8*2,4 NBR 2 3 * * * * * * * * * * * * * *
4 | Drain valve assembly (YnnoTHUTeNnbHoe KonbLo). SUS304 1 4 * * * * * * * * * * * * * *
5 |Stud (lUnwunbka). M12*105 | Chrome 4 5 * * * * * * * * * * * * * *
6 |O-Ring (YNAOTHUTENbHOE KOMbLLO KOpMyca). d130*4 NBR 2 6 275932 275932 275932 275932 275932 275932 275932 275932 275932 275932 275932 275932 275932 275932
7 |Outer Sleeve (Hapy)kHas BTynka). SUS304 1 7 * * * * * * * * * * * * * *
8 |Locked Nut (CTonopHada ramka). M8 SUS304 1 8 * * * * * * * * * * * * * *
9 |Spring washer (Mpy>kMHHaaA Wanba). o8 SUS304 1 9 * * * * * * * * * * * * * *
10 |[Blade gland (Btynka). SUS304 1 10 * * * * * * * * * * * * * *
11 |Inlet Section (BxogHasa kamepa). SUS304 1 1l 307612 307612 307612 307612 307612 307612 307612 307612 307612 307612 307612 307612 307612 307612
12 |Impeller (Pabouee koneco). SUS304 3 12 275999 275999 275999 275999 275999 275999 275999 275999 275999 275999 275999 275999 275999 275999
13 |Bearing set (KnpaMnyeckmnim NogLLMNMHUK). W7 1 13 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004
14 |Short Axes (KopoTkada BTysKa). L=15,5 SUS304 1 14 276005 276005 276005 276005 276005 276005 276005 276005 276005 276005 276005 276005 276005 276005
15 (ngsl;g: iefmrg;j;;nef:ii Beﬁgg‘ﬁa AHuKOM). sus304 | 1 | 15 276006 276006 276006 276006 276006 276006 276006 276006 276006 276006 276006 276006 276006 276006
16 |Short Axes (BTynka). L=26 SUS304 1 16 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007
17 |Hydraulic Stack (KomnnekT ruapasnukm). SUS304 1 17 276008 276008 276008 276008 276008 276008 276008 276008 276008 276008 276008 276008 276008 276008

18 |Outlet Section (BbinyckHon gnddysop). SUS304 1 18 307613 307613 307613 307613 307613 307613 307613 307613 307613 307613 307613 307613 307613 307613

19 |Snap ring seat (Cenno CTOMOPHOro KosbLia). SUS304 1 19 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011

20 |Clasp (CTonopHoe KoMbLLO). SUS304 1 20 * * * * * * * * * * * * * * imcr\)/ezil-er
21 |Elastic ring (YNnoTHUTeNbHOE KOMbLO). SUS304 1 21 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012

22 | Pump shaft (Ban Hacoca). 2Gr13 1 22 307619 276025 276026 276027 276028 307620 276030 276031 276032 276033 276034 276035 276036 276037 275999
23 |Motor base (PoHapb Hacoca). HT200 1 23 * * * * * * * * * * * * * *

24 | Plain washer (Mnockas wan6a). d12 4 24 * * * * * * * * * * * * * *

25 |Hexagon Nut (Famnka). M12 4 25 * * * * * * * * * * * * * *

26 |Release valve (BbinyckHoOM KnanaH). SUS304 1 26 * * * * * * * * * * * * * *

27 |Mechanical Seal (TopueBoe ynnoTHeHMe). NJIK12 S/\? g:bgl 1 27 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013

28 |Hexagon bolt (BonT). M6*20 4 28 * * * * * * * * * * * * * *

29 |Protection cover (3alUMTHas KpbILKa). SUS304 29 |307616/307617 * * * * 307616/307617 * * * * * * * *

20 Bolt and Wavsher assembly Screws M4*8 SUS304 4 20 . % o o o o " & " o o o o o

(BonT 1 wanba).
31 |Name Plate (MacnopTHaa Tabnuuka). Al 1 3] * * * * * * * * * * * * * *

32 | Plate rivets (3aknenku). d2.5 He2 4 32 * * * * * * * * * * * * * *

33 | Cylindrical pin (LlunuHapuyeckuin lwitndT). ®6*25 SUS304 1 33 * * * * * * * * * * * * * *

34 |[Coupling (CoegmHuTenbHaa MydTa). 1 34 * * * * * * * * * * * * * *

2c (HBeﬁgfur; :;:522 :ﬁ:ﬁi )fap screw MGE*25 4 | =5 x x x x x x x x x * x * . *

36 |Motor (OnekTpoaBuraTensn). 1 36 * * * * * * * * * * * * * *

motor bearing upper 307219 307219 307219 307219 307219 307219 307219 307219 307219 307219 307219 307219 * *
motor bearing lower 307618 307618 307618 307618 307618 307618 307618 307618 307618 307618 307618 307618 * *

*no3numMm nop 3akas




CV1/CVv2/CcV3/CV4 /[ CVs

o |BIRE ~RISBBE2g B2 &

B

=z |

=
|

e -
LB -

|
3 G

—
—

—_ e |t o o |= |eo|w S



CV1/CVv2/cV3/CV4/CV5

APTUKYIJIbl CV5

Material CV5-10T CV5-1IT CV5-12T | CV5-13T | CV5-14T | CV5-15T | CV5-16T | CV5-18T | CV5-20T | CV5-22T | CV5-24T

1 |Casing (Kopnyc). SUS304 1 1 307611 307611 307611 307611 307611 307611 307611 307611 307611 307611 307611 307611 307611 307611 307611 307611 307611 307611 307611

2 | Dust Proof cover (IMbine3awmTHaa BTyKa). PE 2 2 * * * * * * * * * * * * * * * * * * *

3 | O-Ring (CnnBHOM KNamaH). d18*2,4 NBR 2 3 * * * * * * * * * * * * * * * * * * *

4 Bﬁ;@ ;/Hall/:/; ﬂiieoré" k})(lgnbuo). SUs304 | 1 4 * * x x x x * * * * * * * * * * x x *

5 |Stud (LLUnwunbka). M12*105 | Chrome 4 5 * * * * * * * * * * * * * * * * * * *

6 S&EL@%Q{””OTH IUSIETIRIS KEEE di30*4 | NBR 2 | 6 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932 | 275932
Outer Sleeve (Hapy»>kHaa BTynKa). SUS304 1 * * * * * * * * * * * * * * * * * * *
Locked Nut (CTonopHasa ramka). M8 SUS304 1 * * * * * * * * * * * * * * * * * * *
Spring washer (Mpy>knHHaga wawnba). 8 SUS304 1 * * * * * * * * * * * * * * * * * * *

10 |Blade gland (Bryrika). SUS304 | 1 | 10 * * * * * * * * * * * * * * * * * *

1 | Inlet Section (BxogHada kamepa). SUS304 1 n 307621 307621 307621 307621 307621 307621 307621 307621 307621 307621 307621 307621 307621 307621 307621 307621 307621 307621 307621

12 | Impeller (Pabouee koneco). SUS304 3 12 276001 276001 276001 276001 276001 276001 276001 276001 276001 276001 276001 276001 276001 276001 276001 276001 276001 276001 276001

13 | Bearing set (KnpamMumyeckum nogwmnnHmk). W7 1 13 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004 276004

14 | Short Axes (KopoTkada BTyfiKa). L=155 | SUS304 1 14 307622 307622 307622 307622 307622 307622 307622 307622 307622 307622 307622 307622 307622 307622 307622 307622 307622 307622 307622

15 (@3222 iefmr‘;:;;;”eg:(i seﬁg;;ﬁsm oM. SUS304 | 1 | 15 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994 | 275994

16 | Short Axes (BTynka). L=26 SUS304 1 16 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007 276007

17 |Hydraulic Stack (OcHoBHasa kamepa). SUS304 1 17 275996 275996 275996 275996 275996 275996 275996 275996 275996 275996 275996 275996 275996 275996 275996 275996 275996 275996 275996

18 | Outlet Section (BbinyckHon anddysop). SUS304 1 18 307623 307623 307623 307623 307623 307623 307623 307623 307623 307623 307623 307623 307623 307623 307623 307623 307623 307623 307623

19 S(?:Z,Ej'lri)ngTzeanpHoro KonbLLa). SUS304 1 19 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011 276011

20 |Clasp (CtonopHoe KonbL,o). SUS304 1 20 * * * * * * * * * * * * * * * * * * *

21 | Elastic ring (YNANOTHUTENbHOE KOMbLLO). SUS304 1 21 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012 276012

22 | Pump shaft (Ban Hacoca). 2Gr3 1 22 307624 276039 276040 276041 276042 276043 276044 276045 276047 276048 276049 276051 276053 276054 276056 276057 276058 276060 307625

23 | Motor base (boHapb Hacoca). HT200 1 23 * * * * * * * * * * * * * * * * * * *

24 | Plain washer (Mnockag wawn6a). 12 4 24 * * * * * * * * * * * * * * * * * * *

25 | Hexagon Nut (lamka). M12 4 25 * * * * * * * * * * * * * * * * * * *

26 | Release valve (BbinyckHoOM KnanaH). SUS304 1 26 * * * * * * * * * * * * * * * * * *

27 | Mechanical Seal (TopueBoe ynnoTHeHuMe). NJIK12 (\';32_)2[ 1 27 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013 276013

28 | Hexagon bolt (BonT). M6*20 4 28 * * * * * * * * * * * * * * * * * * *

29 | Protection cover (3allMTHasa KPbILLKa). SUS304 2 29 33%'.77661]67/ * * * * * * * * * * * * * * * * * :;%77662267/

20 (Bsooljtj 3 r;ldmvgzsgae).r assembly Screws M4*s | sus304 | 4 | 30 - - * * . - . * - * * * " * * * * * *

31 | Name Plate (MacnopTHaga Tabnuuka). Al 1 31 * * * * * * * * * * * * * * * * * * *

32 | Plate rivets (3aknenku). 2.5 HG62 4 32 * * * * * * * * * * * * * * * * * * *

33 | Cylindrical pin (Unnuugpuyecknm wtndT). | ¢&6*25 | SUS304 1 33 * * * * * * * * * * * * * * * * * * *

34 | Coupling (CoeguHunTenbHasa MydTa). 1 34 * * * * * * * * * * * * * * * * * * *

=5 Hexagon socket headvcap screw M6E*25 4 2c % « . " " " " * * * * * x * * * * * *

(BUHT wecTuUrpaHHbIn).

36 | Motor (SnekTpoaBuraTenb). 1 36 * * * * * * * * * * * * * * * * * * *
motor bearing upper 307219 | 307219 | 307219 | 307219 | 307219 | 307219 | 307219 | 307219 | 307219 | 307607 | 307607 | 307607 | 307607 | 307607 | 307607 | 307628 | 307628 | 307628 | 307628
motor bearing lower 307618 307618 307618 307618 307618 307618 307618 307618 307618 307610 307610 307610 307610 307610 307610 307610 307610 307610 307610

* Mo3MuUMKM Nof 3aKas




Q
>
0
S~
1
>
0
~
=
>
0




CV10/CV15/ CV20

Material

CV10-5

APTUKYJ1bl CV10

CV10-7

CV10-9

CV10-10

CV10-12

CV10-20

CV10-22

1 |Pump body (Kopnyc Hacoca). HT200 1 1 307629 307629 307629 307629 307629 307629 307629 307629 307629 307629 307629 307629 307629 307629 307629 307629
2 | O-Ring (YNnoTHUTENbHOE KOMbLLO). d18*2.4 NBR 2 2 * * * * * * * * * * * * * * * *
3 | Drain valve assembly (CnvBHOM KnamaH). SUS304 1 3 * * * * * * * * * * * * * * * *
4 | Dust Proof cover([MblnesawmTHasa KpblLUKa PE 2 4 * * * * * * * * * * * * * * * *
5 |O-Ring (YNnoTHUTENbHOE KOMbLLO). d152*3.1 NBR 2 5 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879
6 |Stud (LUnwunbka). M16*L 45 Chrome | 4 6 * * * * * * * * * * * * * * * *
7 | Cylinder (Hapy>KHbI LmnmHap). SUS304 1 7 * * * * * * * * * * * * * * * *
8 |Hexagon bolt (LecTturpaHHbin 605T). M8*16 SUS304 2 8 * * * * * * * * * * * * * * * *
9 |Fixed plate (PunkcmpytoLlaga nnacTmHa). SUS304 1 9 * * * * * * * * * * * * * * * *
10 |Rod (Tara). SUS304 2 10 * 307630 * * * * * * * * * * * * * *
T |Hex Nut (lFamnka). M10 SUS304 1 1l 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887
12 |Spring washer (Mpy>X1HHag LWanba). ®10 SUS304 1 12 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631
13 | Fix Ring (Pukcupytowada wawmoba). SUS304 N 13 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935
14 |Short Axes (BTynka). L=45 SUS304 N 14 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991
15 [Impeller (Pabouee koneco). SUS304 N 15 275943 275943 275943 275943 275943 275943 275943 275943 275943 275943 275943 275943 275943 275943 275943 275943
16 |Middle bearing assembly with SUS304 N 16 275995 275995 275995 275995 275995 275995 275995 275995 275995 275995 275995 275995 275995 275995 275995 275995
17 |Bearings set (KupamMuyeckunim nogwmnnHmK). SUS304 N 17 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944
18 |Short Axes (KopoTkas BTysKa). L=10.5 SUS304 N 18 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992
19 |Hydraulic Stack (KoMnaeKT rugpaBamnkm). SUS304 N 19 276050 276050 276050 276050 276050 276050 276050 276050 276050 276050 276050 276050 276050 276050 276050 276050
20 |Long Axes (ONuHHasg BTyNKa). L=29 SUS304 N 20 276000 276000 276000 276000 276000 276000 276000 276000 276000 276000 276000 276000 276000 276000 276000 276000
21 |Short Axes (KopoTkas BTy/Ka). L=19 SUS304 1 21 * * * * * * * * * * * * * * * *
22 |Outlet section (BbinmyckHom anddy3op). SUS304 1 22 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633
23 |Pump shaft (Ban Hacoca). 2Cr13 1 23 276067 307634 276069 276070 276071 276072 276073 276074 276089 276090 276091 276092 307635 * * *
24 | Clasp (YNNoTHUTENbOE KOMbLLO). SUS304 1 24 * * * * * * * * * * * * * 276064 * 276064
25 |Snap ring seat (HemogBmXHOE yN/IOTHUTEBHOE KOMbLLO). SUS304 1 25 * * * * * * * * * * * * * * 276062 *
26 |Mechanical Seal (TopLeBoe ynnioTHeHuMe). NJK-16/YEB-16 1 26 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065
27 |Clasp seat shock colloidal (BUHTbI). Fl 4 27 * * * * * * * * * * * * * * * *
28 |Motor base (DoHapb Hacoca). HT200 1 28 * * * * * * * * * * * * * * * *
29 |Difussir??(LWanba). P16 SUS304 4 29 * * * * * * * * * * * * * * * *
30 |Hexagon Nut (Fawka). M16 SUS304 4 30 * * * * * * * * * * * * * * * *
31 |Protectire cover (3aLlLMUTHbIMN KOXYX). SUS304 2 31 * é%?%:gg/ * * * * * * * * * * 3;%'.77%%%/ * X X
32 |Cross recessed pan head screws (BUHT). M4*8 SUS304 4 32 * * * * * * * * * * * * * * * *
33 |Release valve (BbinyckHOM KnanaH). SUS304 1 33 * * * * * * * * * * * * * * * *
34 |Nameplate (MNacnopTHaa Tabnuyka). AL 1 34 * * * * * * * * * * * * * * * *
35 |Plate rivets (3aknenkun). 2.5 H62 4 35 * * * * * * * * * * * * * * * *
36 |Cylindrical pin (LlunuHopudecku wtndT). SUS304 1 36 * * * * * * * * * * * * * * * *
37 |Coupling (CoeanHuTenbHaa mydTa). 2 37 * * * * * * * * * * * * * * * *
38 |Hex Screw (bonT). M8*25 4 38 * * * * * * * * * * * * * * * *
39 |Hexagon bolt (LlecTturpaHHbI 60/T). M8*25 SUS304 4 39 * * * * * * * * * * * * * * * *
40 |[Motor (OnekpoaBuraTens). 1 40 * * * * * * * * * * * * * * * *
KpbinbyaTKa 143807 143807 143807 143807 143807 143807 143807 143807 143807 143807 143807 143807 143807 143807 143807 143807
KpenexHas ramnka * * * * * * * * * * * * * * 275887 *
motor bearing upper 307219 307219 307219 307219 307607 307607 307628 307628 307628 307628 307628 307628 307628 307628 307628 307628
motor bearing lower 307618 307618 307618 307618 307610 307610 307610 307610 307610 307610 307610 307640 307640 307640 307640 307640

* No3MUMM Nof, 3aKa3




/
; | / ﬁ///// ,f/ /

uh .l.nsu.

l._ l_u_l lIlI I. 1|.ll_|.1

S
>
0
S~
i
>
0
~
=
>
0




CV10/CVi15/ CV20

Material

APTUKYIJIbl CV15

CV15-10

CV15-12

CV15-14

CVi5-16

CV15-17

1 | Pump body (Kopnyc Hacoca). HT200 1 1 307641 307641 307641 307641 307641 307641 307641 307641 307641 307641 307641 307641 307641 307641
2 | O-Ring (YNnoTHUTENbHOE KOMbLLO). d18*2.4 NBR 2 2 * * * * * * * * * * * * * *
3 | Drain valve assembly (CnuBHow knanaH). SUS304 1 3 * * * * * * * * * * * * * *
4 | Dust Proof cover([MblnesawmTHaa KpblllKa PE 2 4 * * * * * * * * * * * * * *
5 |O-Ring (YNAoTHUTENbHOE KONbLLO). d152*4 NBR 2 5 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879
6 |Stud (LUnunnbka). M16*L 45 Chrome 4 6 * * * * * * * * * * * * * *
7 |Cylinder (Hapy>kHbIv LMAHAOP). SUS304 1 7 * * * * * * * * * * * * * *
8 |Hexagon bolt (LlecTtnrpaHHbIn 605T). M8*16 SUS304 2 8 * * * * * * * * * * * * * *
9 |Fixed plate (DukcupytoLada naacTmHa). SUS304 1 9 * * * * * * * * * * * * * *
10 |Rod (Tara). SUS304 2 10 * 307642 * * * * * * 307643 * * * * *
T | Hex Nut (lawnka). M10 SUS304 1 n 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887
12 |Spring washer (Mpy>XMHHas Wwamnba). @10 SUS304 1 12 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631
13 |Fix Ring (PukcupytoLLada wainba). SUS304 N 13 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935
14 | Short Axes (BTynka). L=4.5 SUS304 N 14 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002
15 |Impeller (Paboyee koneco). SUS304 N 15 275882 275882 275882 275882 275882 275882 275882 275882 275882 275882 275882 275882 275882 275882
16 |Middle bearing assembly with SUS304 N 16 275997 275997 275997 275997 275997 275997 275997 275997 275997 275997 275997 275997 275997 275997
17 |Bearings set (KnpaMuyeckui nogLUmnnHUK). SUS304 N 17 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944
18 |Short Axes (KopoTkaqa BTyrKa). L=10.5 SUS304 N 18 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992
19 |Hydraulic Stack (KoMnneKT rugpasnivkm). SUS304 N 19 307644 307644 307644 307644 307644 307644 307644 307644 307644 307644 307644 307644 307644 307644
20 |Long Axes (ONuHHag BTY/Ka). L=435 SUS304 N 20 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002
21 |Short Axes (KopoTkas BTynka). L=19 SUS304 1 21 275993 275993 275993 275993 275993 275993 275993 275993 275993 275993 275993 275993 275993 275993
22 |Outlet section (BbinyckHon anddy3op). SUS304 1 22 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633
23 | Pump shaft (Ban Hacoca). 2Cn3 1 23 * 276093 276094 276095 276096 276097 276098 276100 307645 * * * * *
24 |Clasp (YnnoTHMTeNnboe KombLo). SUS304 1 24 * * * * * * * * * * * * * *
25 |Snap ring seat (HenogBm»kHoe yNIOTHUTEbHOE KOMbLLO). SUS304 1 25 * * * * * * * * * * * * * *
26 |Mechanical Seal (TopLeBoe ynoTHeHuMe). NJK-16/YEB-16 1 26 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065
27 | Clasp seat shock colloidal (BuHTbI). Fl 4 27 * * * * * * * * * * * * * *
28 |Motor base (PoHapb Hacoca). HT200 1 28 * * * * * * * * * * * * * *
29 |Difussir??(LLan6a). P16 SUS304 4 29 * * * * * * * * * * * * * *
30 |Hexagon Nut (Famka). M16 SUS304 4 30 * * * * * * * * * * * * * *
31 | Protectire cover (3alLUTHbIN KOXYX). SUS304 2 31 * 307646/307647 * * * * * * 307638/307639 * * * * *
32 | Cross recessed pan head screws (BuHT). M4*8 SUS304 4 32 * * * * * * * * * * * * * *
33 | Release valve (BbimyckHOM Knanax). SUS304 1 33 * * * * * * * * * * * * * *
34 |Nameplate (MacnopTHasa Tabnnyka). AL 1 34 * * * * * * * * * * * * * *
35 | Plate rivets (3aknenku). 25 H62 4 35 * * * * * * * * * * * * * *
36 |Cylindrical pin (LpnnuHopuyeckn wtndT). SUS304 1 36 * * * * * * * * * * * * * *
37 |Coupling (CoegmHuTenbHaa mydTa). 2 37 * * * * * * * * * * * * * *
38 |Hex Screw (bonT). M8*25 4 38 * * * * * * * * * * * * * *
39 |Hexagon bolt (LLlecTurpaHHbIn 60NT). M8*25 SUS304 4 39 * * * * * * * * * * * * * *
40 |Motor (SnekpopgBuraTenb). 1 40 * * * * * * * * * * * * * *
KpbinbyaTKa 143808 143808 143808 143808 143808 143808 143808 143808 143808 143808 143808 143808 143808 143808
KpenexkHas raitka * * * * * * * * * * * * * *
motor bearing upper * 307646 * * * * * * 307628 * * * * *
motor bearing lower * 307647 * * * * * * 307640 * * * * *

* no3unumMm nof 3akas




/
; | / ﬁ///// ,f/ /

uh .l.nsu.

l._ l_u_l lIlI I. 1|.ll_|.1

S
>
0
S~
i
>
0
~
=
>
0




CV10/CV15/CV20

APTUKYJ1bl CV20

No. ‘ NAME Material ‘ QTY ‘ No. CV20-6 CV20-7 CV20-8 CV20-10 CV20-12 CV20-14 CV20-16 CV20-17

1 |Pump body (Kopnyc Hacoca). HT200 1 1 307641 307641 307641 307641 307641 307641 307641 307641 307641 307641 307641 307641 307641
2 | O-Ring (YNNOTHUTENbHOE KOMbLLO). di8*2.4 NBR 2 2 * * * * * * * * * * * * *
3 | Drain valve assembly (CnuBHOM KnanaH). SUS304 1 3 * * * * * * * * * * * * *
4 | Dust Proof cover(lNbinesalwmTHasa KpbllKa PE 2 4 * * * * * * * * * * * * *
5 |O-Ring (YNIOTHUTENbHOE KOMbLLO). di52*4 NBR 2 5 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879 275879
6 |Stud (LWnunbka). M16*L 45 Chrome 4 6 * * * * * * * * * * * * *
7 | Cylinder (Hapy>XHbIv umnuHap). SUS304 1 7 * * * * * * * * * * * * *
8 |Hexagon bolt (LUecTturpaHHblv 60T). M8*16 SUS304 2 8 * * * * * * * * * * * * *
9 | Fixed plate (DunkcupytoLllada niacTmHa). SUS304 1 9 * * * * * * * * * * * * *
10 |Rod (Tara). SUS304 2 10 * 307642 * * * * * 307648 * * * * *
1 |Hex Nut (Fawnka). M10 SUS304 1 n 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887 275887
12 | Spring washer (Mpy>xMHHasa wamnba). $10 SUS304 1 12 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631 307631
13 | Fix Ring (PukcupytoLlas Wwanba). SUS304 N 13 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935 275935
14 | Short Axes (BTynka). L=4.5 SUS304 N 14 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991 275991
15 | Impeller (Pabouee koneco). SUS304 N 15 275884 275884 275884 275884 275884 275884 275884 275884 275884 275884 275884 275884 275884
16 [Middle bearing assembly with SUS304 N 16 275997 275997 275997 275997 275997 275997 275997 275997 275997 275997 275997 275997 275997
17 |Bearings set (KnpamMuyeckumi NogLUNMHUK). SUS304 N 17 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944 275944
18 |Short Axes (KopoTkaqa BTyrKa). L=10.5 SUS304 N 18 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992 275992
19 |Hydraulic Stack (KoMnnekT rugpaBivku). SUS304 N 19 307644 307644 307644 307644 307644 307644 307644 307644 307644 307644 307644 307644 307644
20 |Long Axes (ONuHHasa BTyNkKa). L=435 SUS304 N 20 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002 276002
21 | Short Axes (KopoTkas BTynKa). L=19 SUS304 1 21 275993 275993 275993 275993 275993 275993 275993 275993 275993 275993 275993 275993 275993
22 | Outlet section (BbinyckHow anddysop). SUS304 1 22 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633 307633
23 | Pump shaft (Ban Hacoca). 2Cr13 1 23 275884 276093 276103 276107 276108 276109 276110 276100 * * * * *

24 |Clasp (YNnoTHUTENboE KOMbLLO). SUS304 1 24 276064 276064 276064 276064 276064 276064 276064 276064 276064 276064 276064 276064 276064

5 igﬁsurcijr)\.g seat (HenogBuWy»KHOE YNNOTHUTEBHOE SUS304 1 5 " N " " " " " " " N " " "
26 |Mechanical Seal (TopueBoe ynnoTHeHue). wJEELGG/ 1 26 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065 276065
27 |Clasp seat shock colloidal (BUHTbI). Fl 4 27 * * * * * * * * * * * * *

28 |Motor base (PoHapb Hacoca). HT200 1 28 * * * * * * * * * * * * *

29 | Difussir??(LLUan6a). 16 SUS304 4 29 * * * * * * * * * * * * *

30 |Hexagon Nut (lawka). M16 SUS304 4 30 * * * * * * * * * * * * *

31 | Protectire cover (3alUMTHbIN KOXYX). SUS304 2 31 * 2%7766267/ * * * * * ‘;%7766:%/ * * * *
32 |Cross recessed pan head screws (BuHT). M4*8 SUS304 4 32 * * * * * * * * * * * * *
33 | Release valve (BbinyckHoM KnanaH). SUS304 1 33 * * * * * * * * * * * * *
34 |[Nameplate (MacnopTHada Tabnmuka). AL 1 34 * * * * * * * * * * * * *
35 |Plate rivets (3aknenku). 25 H62 4 35 * * * * * * * * * * * * *
36 |Cylindrical pin (LlnununHgpuyeckmin witndT). SUS304 1 36 * * * * * * * * * * * * *
37 |Coupling (CoeanHunTenbHas MydTa). 2 37 * * * * * * * * * * * * *
38 |[Hex Screw (bonT). M8*25 4 38 * * * * * * * * * * * * *
39 |Hexagon bolt (LLUecTnrpaHHbIn 60NT). M8*25 SUS304 4 39 * * * * * * * * * * * * *
40 |Motor (3nekpoasuraTens). 1 40 * * * * * * * * * * * * *
KpblnbyaTKa 143809 143809 143809 143809 143809 143809 143809 143809 143809 143809 143809 143809 143809
motor bearing upper * 307607 * * * * * 307640 * * * * *
motor bearing lower * 307610 * * * * * 307651 * * * * *

* no3numMm nop 3akas



o
()
>
O
~
M
>
0
S~
&
>
0
S~
2
>
O

—_— AL n.
c B T

w MH i __W

x ;5 m_.. LLL i

\\\ _\,__ﬁ \ m U, \ \ \\\m



CV32 / CV45 [/ CV64 [/ CV9I0 APTUKYJ1bl CV32

No. ‘ NAME ‘ Spec ‘ Material ‘ QTY ‘ CV32-1 ‘ CV32-1-1 ‘ CV32-2 ‘ CV32-2-2 ‘ CV32-3 ‘ CV32-3-2 ‘ CV32-4 ‘ CV32-4-2| CV32-5 ‘ CV32-5-2 ‘ CV32-6 ‘ CV32-6-2| CV32-7 ‘ CV32-7-2 ‘ CV32-8 ‘ CV32-9 ‘ CV32-9-2 ‘ CV32-10 ‘CV32-10-2 CV32-11 ‘ CV32-11-2| CV32-12 ‘CV32-'|2-2 CV32-13 ‘CV32-13-2 CV32-14 ‘CV32-14-2
1 | Dust Proof cover(Mbine3awmTHaa Kpbllika Sticker 2 * * * * * * * * * * * * * * * * * * * * * * * * * * *
2 FIange(®ﬂaHeL|,). 2 * * * * * * * * * * * * * * * * * * * * * * * * * * *
5 |O-Ring(Mpoknagka). D188*4.5 NBR 6 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653 | 307653
6 |[Pump body (Kopnyc Hacoca). HT200 1 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652 | 307652
7 |O-Ring (YNNOTHUTENbHOE KOMbLLO). M16*582 NBR 2 * * * * * * * * * * * * * * * * * * * * * * * * * * *
8 Stud(LUI'IVIJ'IbKa) M8*'|6 45 4 * * * * * * * * * * * * * * * * * * * * * * * * * * *
’ Chrome
9 Hex SCI’eW(raVIKa Baﬂa). ¢8 SUS304 '| * * * * * * * * * * * * * * * * * * * * * * * * * * *
10 |Ligtht Spring Washer(LLIan6a). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * * * * *
1 |Gland nut(CanbHMKOBasA ramka). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * * * * *
12 |Bearings set(KoMnaeKT moaLlnnHUKOB). al IHa 3 r\(/jv7 1 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360 | 276360
13 |Pump bearngs(MogWMnHMKKM HAcoca). YG8 1 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361
15 |Ligtht Spring Washer(LLaw6a). 6 SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * * * * *
'|'7 Difuss'r(u—,aﬁ6a) ¢'|6 Stalnless '|2 * * * * * * * * * * * * * * * * * * * * * * * * * * *
steel
'|8 Hex Nut (raVlKa) M'|6 Stalnless 8 * * * * * * * * * * * * * * * * * * * * * * * * * * *
’ steel
19 |Pump shaft (Ban Hacoca). SUS431 1 * * 276362 * 276363 * * 276364 * 276365 | 276366 * 276367 * * * * * * * * * * * * * *
21 |Inlet Section(BxogHaa kamMepa). SUS304 1 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380 | 276380
22 |Impeller (Pabouee koneco). SUS304 2 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383 | 276383
23 |Cong cracks(Kpenex paboyero Koneca). SUS304 4 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386 | 276386
24 |Rip cone nut(kpenex KoHU4YecKunn). SUS304 3 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387 | 276387
25 z/lo'?ndpli r?; :}:‘Se( ggéz\éir;ia Mepa) SUS304 2 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388 | 276388
26 Hex SCI’eW(BOJ'IT). M8*25 SUS304 2 * * * * * * * * * * * * * * * * * * * * * * * * * * *
27 |Locking nut(3acTerxka). SUS304 1 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391
28 nMo'dﬂ‘jJ"; F?Heaﬂga)assemb'y utenErale SUS304 | 1 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393
29 |Bushing assembly(BTynka B c6ope). SUS304 1 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396 | 276396
30 |Small Impeller(Manoe pa6boyee Koneco). SUS304 2 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397 | 276397
31 |Water component(Kamepa B cbope). SUS304 1 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826 143826
32 He e|aStIC disk Fl 4 * * * * * * * * * * * * * * * * * * * * * * * * * * *
33 |Cylinder(LlunuHaep Hacoca). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * * * * *
34 |Bleed srew(BUHT knamnaHa). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * * * * *
35 |Release valve(BbinyckHoWM knamnaH). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * * * * *
36 |Pump Cover(KpbllKa Hacoca). HT200 1 * * * * * * * * * * * * * * * * * * * * * * * * * * *
37 |Mechanical Seal(TopueBoe ynioTHeHMe). 22 1 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399 | 276399
39 |Hex screw(KpenexxHbln 60T). M10*25 4 * * * * * * * * * * * * * * * * * * * * * * * * * * *
40 |Mechanical seal positoning block PAG 1 * * * * * * * * * * * * * * * * * * * * * * * * * * *
4" COUp“ng(Coe,EI,VIHVITeFIbHaQ My¢Ta)‘ 2 * * * * * * * * * * * * * * * * * * * * * * * * * * *
42 |Hex Screw(lecTurpaHHbiv BUHT). M10*50 4 * * * * * * * * * * * * * * * * * * * * * * * * * * *
45 | Protective cover (3alWMTHbIN KOXYX). SUS304 2 * * * * * * * * * * * * * * * * * * * * * * * * * * *
46 |Motor base(®oHapb Hacoca) HT200 1 * * * * * * * * * * * * * * * * * * * * * * * * * * *
4'7 Motor (3}'IerO£I.Bl/IFaTeﬂb) '| * * * * * * * * * * * * * * * * * * * * * * * * * * *
48 |Nameplate (MacnopTtHaga Tabnunyka). Al 1 * * * * * * * * * * * * * * * * * * * * * * * * * * *
49 plate I’ivetS (3aKJ'IeI'IKl/I). H62 4 * * * * * * * * * * * * * * * * * * * * * * * * * * *
motor bearing upper * * 307607 * * * * * * * * * 307640 * * * * * * * * * * * * * *
motor bearing lower * * 307610 * * * * * * * * * 307651 * * * * * * * * * * * * * *

* mo3mumu nof 3akas



o
()
>
O
~
M
>
0
S~
&
>
0
S~
2
>
O

\R«m\\«x\ a“\«a

..__Hﬂ WI- 1 _I_ _I

_w \\&0




CV32/CV45 [ CV64 [ CV90

APTUKYJIbl CV45

No. | NAME Spec | Material| QTY CV45-1 CV45-1-1 CV45-2 CV45-2-2 CV45-3 CV45-3-2 CV45-4 | CV45-4-2 CV45-5 CV45-5-2 CV45-6 CV45-6-2 CV45-7 CV45-7-2 CV45-8 CV45-9 CV45-9-2 | CV45-10 | CV45-10-2 | CV45-1T1 | CV45-11-2 | CV45-12 | CV45-12-2 | CV45-13
1 | Dust Proof cover(lMbinesawumTHaga KpblLLUKa Sticker 2 * * * * * * * * * * * * * * * * * * * * * * * *
2 |Flange(®narew). 2 * * * * * * * * * * * * * * * * * * * * * * * *
3 |Flange clasp SUS304 2 * * * * * * * * * * * * * * * * * * * * * * * *
4 |Plug SUS304 5 * * * * * * * * * * * * * * * * * * * * * * * *
5 |O-Ring(Mpoknaaka). D195*4.5| NBR 6 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356
6 |Pump body (Kopnyc Hacoca). HT200 1 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662 307662
7 | O-Ring (YNNOTHUTENbHOE KOMbLLO). M16*582 NBR 2 * * * * * * * * * * * * * * * * * * * * * * * *
8 |Stud(Wnunora). mere |4 | 4 . . . ; ; ; ; . . . ; ; : : . . ‘ ; ; . . . . ;
Chrome
9 |Hex screw(lanka Bana). $8 SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * *
10 |Ligtht Spring Washer(LLIan6a). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * *
1 |Gland nut(CanbHMKOBasA ramka). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * *
12 |Bearings set(KomMnneKT mogLWmMnHUKOB). al l'; ; r\slw 1 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360
13 |Pump bearngs(MogwmnHmMKM Hacoca). YG8 1 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361
14 | Difussir(LLai6a) 6 SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * *
15 | Ligtht Spring Washer(LUawn6a). b6 SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * *
16 |Hex Screw(BonT). M6¥14 | SUS304 | 1 S S & & & 5 & S S & & & S & S & & & & & S S & &
17 | Ditussir(Laii6a) ol |Stainless| . . . . . . . . . . . . . . . . . . . . . . . .
steel
18 |Hex Nut (Faiika). M16 Stainless 8 * * * * * * * * * * * * * * * * * * * * * * * *
steel
19 | Pump shaft (Ban Hacoca). SUS431 1 276368 * * 276369 276370 * 276373 * * * * * * * * * * * * * * * * *
20 |Rod (Tara). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * *
21 |Inlet Section(BxogHas kaMepa). SUS304 1 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380 276380
22 |Impeller (Pabouee koneco). SUS304 2 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383 276383
23 |Cong cracks(Kpenex paboyero koneca). SUS304 | 4 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386
24 |Rip cone nut(Kpenex KoHNYecKnn). SUS304 | 3 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387
25 E/ch?ndriir?;;?;( ggiez\:—;:e}(a Mepa). SUS304 2 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388 276388
26 |Hex screw(bonT). M8*25 | SUS304 2 * * * * * * * * * * * * * * * * * * * * * * * *
27 |Locking nut(3acTexka). SUS304 1 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391
28 ';A;dﬂﬁﬁ :53 :('23 )?Ssem bly with(Kamepa ¢ SUS304 | 1 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393 | 276393
29 |Bushing assembly(BTtynka B cb6ope). SUS304 1 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396
30 |Small Impeller(Manoe pabouee koneco). SUS304 2 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397 276397
31 | Water component(Kamepa B cbope). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * *
22 | He elastic disk = 4 * * * * * * * * * * * * * * * * * * * * * * * *
33 | Cylinder(LUunuHoep Hacoca). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * *
34 | Bleed srew(BUHT knamaHa). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * *
35 |Release valve(BbinyckHom kianaH). SUS304 1 * * * * * * * * * * * * * * * * * * * * * * * *
36 |Pump Cover(KpbillKka Hacoca). HT200 1 * * * * * * * * * * * * * * * * * * * * * * * *
37 |Mechanical Seal(TopLeBoe ynnoTHeHuMe). 22 1 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399
38 |Gland(CanbHuK). 45 1 * * * * * * * * * * * * * * * * * * * * * * * *
39 |Hex screw(KpenexxHbiv 60nT). M10*25 4 * * * * * * * * * * * * * * * * * * * * * * * *
40 |Mechanical seal positoning block PAG 1 * * * * * * * * * * * * * * * * * * * * * * * *
41 | Coupling(CoeouHutenbHaa mydTa). 2 * * * * * * * * * * * * * * * * * * * * * * * *
42 |Hex Screw(lecTurpaHHbIi BUHT). M10*50 4 * * * * * * * * * * * * * * * * * * * * * * * *
43 |Bolt(BonT). M16*60 4 * * * * * * * * * * * * * * * * * * * * * * * *
44 | Screw(BUHT). M52 | sUS304 | 4 * * * * * * * * * * * * * * * * * * * * * * * *
45 | Protective cover (3alMTHbIN KOXYX). SUS304 2 * * * * * * * * * * * * * * * * * * * * * * * *
46 |Motor base(®oHapb Hacoca) HT200 1 * * * * * * * * * * * * * * * * * * * * * * * *
47 |Motor (Snekpoasuratenb). 1 * * * * * * * * * * * * * * * * * * * * * * * *
48 |Nameplate (lMacnopTHaa Tabnuuka). Al 1 * * * * * * * * * * * * * * * * * * * * * * * *
49 |Plate rivets (3aknenku). H62 4 * * * * * * * * * * * * * * * * * * * * * * * *
KpblnbyaTKa 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821 143821
307607 * * * * * * * * * * * * * * * * * * * * * * *
motor bearing lower 307610 * * * * * * * * * * * * * * * * * * * * * * *

*mo3mMuMm Nofa 3aKas




o
()
>
O
~
M
>
0
S~
&
>
0
S~
2
>
O

\R«m\\«x\ a“\«a

..__Hﬂ WI- 1 _I_ _I

_w \\&0




CV32 / CV45 [ CV64 [ CV90

APTUKYJIbl CV64

‘ Spec ‘ Material ‘ QTY ‘ CV64-1 CV64-1-1 CV64-2 CV64-2-1 CV64-2-2 CV64-3 CV64-3-1 CV64-3-2 CV64-4 CV64-4-1 CV64-4-2 CV64-5 CV64-5-1 CV64-5-2 CV64-6 CV64-6-1 CV64-6-2 CV64-7 CV64-7-1 CV64-7-2 CV64-8-1 CV64-8-2
1 Dust Proof cover(lMbine3awmTHasa KpbliLLKa Sticker 2 * * * * * * * * * * * * * * * * * * * * * *
2 |Flange(®naneu). 2 * * * * * * * * * * * * * * * * * * * * * *
3 |Flange clasp SUS304 > * * * * * * * * * * * * * * * * * * * * * *
4 |Plug SUS304 5 * * * * * * * * * * * * * * * * * * * * * *
5 | O-Ring(Mpoknaaka). D195*4.5 NBR 6 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356 276356
6 | Pump body (Kopnyc Hacoca). HT200 1 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673 307673
7 | O-Ring (YNAOTHUTENbHOE KOMbLLO). M16*582 NBR 2 * * * * * * * * * * * * * * * * * * * * * *
8 |stud(lnmnora). mae | 45 | 4 - - ; - - ; - ; : - ; : - ; - - ; - ; ; - ;
Chrome
9 | Hex screw(lMavka Bana). $8 SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
10 |Ligtht Spring Washer(LLIan6a). SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
1 | Gland nut(CanbHWKOBas ramnka). SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
12 | Bearings set(KoMnaeKT MogLWMMNHUKOB). al g 3 r\?w 1 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360
13 | Pump bearngs(MogwmnHuUKM Hacoca). YG8 1 276361 276361 276361 276361 276361 276361 2763061 276361 276361 2763061 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 2763061 276361
14 | Difussir(LLlan6a) $6 SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
15 | Ligtht Spring Washer(LLain6a). d6 SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
16 |Hex Screw(BonT). M6*14 | SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
17 | Difussir(La6a) 16 St:tig‘leelss 2 * x . * . . * x x x . * x . * x . * x * . .
18 | Hex NUt (Farka) Mg | Stainless| o " " " " . . " . " . . " . " " . " " . " . .
steel
19 | Pump shaft (Ban Hacoca). SUS431 1 * * 276376 * 276375 * * 276377 * * 276378 * * * * * * * * * * *
20 |Rod (Tara). SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
21 |Inlet Section(BxogHasa kamepa). SUS304 1 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381 276381
22 |Impeller (Pabouee koneco). SUS304 2 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384 276384
23 | Cong cracks(Kpenexx pabouero koneca). SUS304 | 4 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386
24 | Rip cone nut(kpenexx KOHUYecKun). SUS304 3 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387
25 Eﬂoidmd;(e) r‘fg :t‘f( gg'ezxz o e 0a). SUS304 | 2 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389 276389
26 | Hex screw(bonT). M8*25 | SUS304 2 * * * * * * * * * * * * * * * * * * * * * *
27 | Locking nut(3acTexka). SUS304 1 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391
28 :gdﬂ‘:ﬁ :ﬁa zgg)éssem bly with(Kamepa ¢ SUS304 | 1 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394 276394
29 | Bushing assembly(BTynka B cbope). SUS304 1 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396
30 [Small Impeller(Manoe pabouee koneco). SUS304 2 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398
31 | Water component(Kamepa B cbope). SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
32 |He elastic disk = 4 * * * * * * * * * * * * * * * * * * * * * *
33 | Cylinder(LlunuHaep Hacoca). SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
34 | Bleed srew(BUHT knanaHa). SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
35 | Release valve(BbinyckHom knanaH). SUS304 1 * * * * * * * * * * * * * * * * * * * * * *
36 |Pump Cover(KpbillKa Hacoca). HT200 1 * * * * * * * * * * * * * * * * * * * * * *
37 |Mechanical Seal(TopueBoe ynnoTHeHue). 22 1 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399
38 |Gland(CanbHuK). 45 1 * * * * * * * * * * * * * * * * * * * * * *
39 | Hex screw(KpenexHbln 60nT). M10*25 4 * * * * * * * * * * * * * * * * * * * * * *
40 | Mechanical seal positoning block PAG 1 * * * * * * * * * * * * * * * * * * * * * *
41 | Coupling(CoeaouHutencHas mydTa). 2 * * * * * * * * * * * * * * * * * * * * * *
42 | Hex Screw(lecTurpaHHbIV BUHT). M10*50 4 * * * * * * * * * * * * * * * * * * * * * *
43 | Bolt(BonT). M16*60 4 * * * * * * * * * * * * * * * * * * * * * *
44 | Screw(BuHT). M5*12 | SUS304 | 4 * * * * * * * * * * * * * * * * * * * * * *
45 | Protective cover (3alMTHbIN KOXYX). SUS304 2 * * * * * * * * * * * * * * * * * * * * * *
46 | Motor base(®@oHapb Hacoca) HT200 1 * * * * * * * * * * * * * * * * * * * * * *
47 |Motor (3nekpogBuratenb). 1 * * * * * * * * * * * * * * * * * * * * * *
48 | Nameplate (MacnopTtHasa Tabnuyka). Al 1 * * * * * * * * * * * * * * * * * * * * * *
49 | Plate rivets (3aknenku). H62 4 * * * * * * * * * * * * * * * * * * * * * *
KpblnibyaTKa 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822 143822
motor bearing upper 307628 * * * * * * * * * 307651 * * * * * * * * * * *
motor bearing lower 307640 * * * * * * * * * 307651 * * * * * * * * * * *

* mo3mumu nof 3akas




o
()
>
O
~
M
>
0
S~
&
>
0
S~
2
>
O

\R«m\\«x\ a“\«a

..__Hﬂ WI- 1 _I_ _I

_w \\&0




CV32 / CV45 [ CV64 [ CV90

Material CV90-1-1 CV90-2 CV90-2-2 CV90-3 CV90-3-2 CV90-4-2 CV90-5-2 CV90-6-2
1 | Dust Proof cover(lMbinesalumTHaga KpblLLUKa Sticker 2 * * * * * * * * * * * *
2 |Flange(®naHew). 2 * * * * * * * * * * o o
3 |Flange clasp SUS304 2 * * * * * * * * * * * *
4 |Plug SUS304 5 * * * * * * * x * " * "
5 | O-Ring(Mpoknaaka). di8*2.4 NBR 6 * * * * * * * * * * * *
6 |Pump body (Kopnyc Hacoca). HT200 1 307680 307680 307680 307680 307680 307680 307680 307680 307680 307680 307680 307680
7 |O-Ring (YNAOTHUTENbHOE KOMbLLO). D213*4.5 NBR 2 276357 276357 276357 276357 276357 276357 276357 276357 276357 276357 276357 276357
8 |[Stud(LUnwmnbka). M8*16 45 Chrome 4 * g * * * * * * * * * o
9 |Hex screw(l"avka Bana). o8 SUS304 1 * * * * * * * * * * * *
10 |Ligtht Spring Washer(LLan6a). SUS304 1 * & & < * * * * * * * *
11 |Gland nut(CanbHWKoOBaga ramka). SUS304 1 * * * * * * * * * * * *
12 |Bearings set(KoMnaeKT moaLUMnHUKOB). Hard allay W7 1 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360 276360
13 |Pump bearngs(MogwmnHmMKM Hacoca). YG8 1 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361 276361
14 | Difussir(LLan6a) o6 SUS304 1 * & & @ * * * * * * * *
15 |Ligtht Spring Washer(LLan6a). $6 SUS304 1 * * * * * * * * * * * *
16 |Hex Screw(BonT). M6*14 SUS304 1 * & & * * * * * * * * *
17 |Difussir(LUan6a) 16 Stainless steel 12 * * * * * * * * * * * *
18 [Hex Nut (Famka). M16 Stainless steel 8 * i * * * * * * * * * "
19 |Pump shaft (Ban Hacoca). SUS431 1 * * * * 276379 * * * * * * *
20 |Rod (Tara). SUS304 1 * * * * * * * * * o * o
21 |Inlet Section(BxogHas Kamepa). SUS304 1 276382 276382 276382 276382 276382 276382 276382 276382 276382 276382 276382 276382
22 |Impeller (Pabouee koneco). SUS304 2 276385 276385 276385 276385 276385 276385 276385 276385 276385 276385 276385 276385
23 |Cong cracks(Kpenex paboyero koneca). SUS304 4 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386 276386
24 |Rip cone nut(Kpenex KOHUYecKun). SUS304 3 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387 276387
25 E’gqugi r?:; rtftf( g;;‘@gem wepa). SUS304 2 276390 276390 276390 276390 276390 276390 276390 276390 276390 276390 276390 276390
26 |Hex screw(bonT). M8*25 SUS304 2 * * e @ * * * * * * * *
27 |Locking nut(3acTexka). SUS304 1 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391 276391
28 ':gifdi SHGSI [jggfssem bly with(Kamepa c SUS304 1 276395 276395 276395 276395 276395 276395 276395 276395 276395 276395 276395 276395
29 |Bushing assembly(BTynka B c6ope). SUS304 1 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396 276396
30 |Small Impeller(Manoe paboyee koneco). SUS304 2 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398 276398
31 |Water component(Kamepa B cbope). SUS304 1 * * * * * * * * * * * *
32 |He elastic disk Fl 4 i * * * * * * * o . o o
33 | Cylinder(LlunuHaep Hacoca). SUS304 1 * * * * * * * * * * * %
34 |Bleed srew(BWHT k1anaHa). SUS304 1 * & & * * * * * * o o «
35 |Release valve(BbinyckHom knanaH). SUS304 1 * * * * * * * * * * * *
36 |Pump Cover(KpbllLKa Hacoca). HT200 1 * * @ * * * * * * * * &
37 |Mechanical Seal(TopLeBoe ynnoTHeHwWe). 22 1 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399 276399
38 |Gland(CanbHuK). 45 1 = g * * * * * * o o o N
39 |Hex screw(KpenexHbln 60nT). M10*25 4 * * * * * * * * * * * *
40 |Mechanical seal positoning block PAG 1 = * * * * * * * * * * *
41 |Coupling(CoegmnHutenbHaa mydTa). 2 * * * * * * * * * * * *
42 |Hex Screw(LUecTurpaHHbI BUHT). M10*50 4 & % i * * * * * * * * *
43 |Bolt(bonT). M16*60 4 * * * * * * * * * * * *
44 |Screw(BuHT). M5*12 SUS304 4 @ * * * * * * * * * * +
45 | Protective cover (3alMTHbIN KOXYX). SUS304 2 * * * * * * * * * * * *
46 |Motor base(®oHapb Hacoca) HT200 1 & g * * * * * * * * * *
47 |Motor (SnekpoaBuraTensb). 1 * * * * * * * * * * * *
48 |Nameplate (MacnopTtHaga Tabnuyka). Al 1 & * * * * * * * * * * &
49 |Plate rivets (3aknenku). He62 4 * * * * * * * * * * * *
KpblnbyaTtka & * @ * * * * * * * * .
motor bearing upper and lower * * * * * * * * * * 307687 *

* nosnumMKM nop 3axkas




